

Regiomontana de Perfiles y Tubos, S. A. de C. V.

1ra. Poniente #104, Parque Industrial Monterrey
Apodaca, N. L.

MILL CERTIFICATE

P. O. No: N/A
 SUPPLIER Altos Hornos de Mexico, S.A.B.de C.V.
 STEEL GRADE ASTM A-568

No. 20100908-4
 DATE Septiembre 08, 2010
 CUSTOMER PLESA ANÁHUAC Y CÍAS, SA DE CV
 MANUFACTURING AS PER ASTM-A513

ITEM	SIZE	QUANTITY		DIMENSIONS	TEST RESULTS			CHEMICAL COMPOSITION				TENSILE TEST			REMARKS	BLAT NUMBER	
		No. OF PCS OR WEIGHT M. TON			HIDROST TEST	FLATTENING	DRIFT TEST	PERCENTAGE				YIELD STRENGTH PSI	TENSILE STRENGTH PSI	ELONGATION %			
								C	M N	P	S						
1	PTR 2 X 2	450		6.10 MTS	09	N/A	N/A	N/A	0.0970	0.3290	0.0070	0.0100	52460	61780	31	FAC207673	HN402278
2	PTR 4 X 3	272		6.10 MTS	07	N/A	N/A	N/A	0.0790	0.5000	0.1100	0.0160	53230	62110	30	FAC207673	HN400241

WE CERTIFY THAT THE ABOVE DESCRIBED MATERIAL SATISFY THE TEST RESULTS.

INSPECTOR

